CARGO BOX

CARGO BOX

No.
P/N( SKU )
Part Name
Price
01
5HY#-803011-1001
REAR CARGO BOX
874.79 €
P/N(SKU): 5HY#-803011-1001
Price: 874.79 €
01
5HY#-223011-1001
REAR CARGO BOX
874.79 €
P/N(SKU): 5HY#-223011-1001
Price: 874.79 €
02
5HY#-223021-1002
LH NERF BAR, CARGO BOX
69.95 €
P/N(SKU): 5HY#-223021-1002
Price: 69.95 €
03
5HY#-223022-1001-0HD00
LH DECO PLATE, CARGO BOX
Specifications:
83.09 €
P/N(SKU): 5HY#-223022-1001-0HD00
Price: 83.09 €
Specifications:
03
5HY#-223022-1001-0RE00
LH DECO PLATE, CARGO BOX
Alternative Parts: 5HY#-223022-1001-0RE00 Specifications: 5HY#-223022-1001-0RE00
126.59 €
P/N(SKU): 5HY#-223022-1001-0RE00
Price: 126.59 €
Alternative Parts: 5HY#-223022-1001-0RE00 Specifications: 5HY#-223022-1001-0RE00
04
5HY#-223023-1002
RH NERF BAR, CARGO BOX
69.95 €
P/N(SKU): 5HY#-223023-1002
Price: 69.95 €
05
5HY#-223024-1001-0HD00
RH DECO PLATE, CARGO BOX
Specifications:
83.09 €
P/N(SKU): 5HY#-223024-1001-0HD00
Price: 83.09 €
Specifications:
05
5HY#-223024-1001-0RE00
RH DECO PLATE, CARGO BOX
Alternative Parts: 5HY#-223024-1001-0RE00 Specifications: 5HY#-223024-1001-0RE00
126.59 €
P/N(SKU): 5HY#-223024-1001-0RE00
Price: 126.59 €
Alternative Parts: 5HY#-223024-1001-0RE00 Specifications: 5HY#-223024-1001-0RE00
06
5HYV-223031-1C00
REAR PANEL, CARGO BOX
81.95 €
P/N(SKU): 5HYV-223031-1C00
Price: 81.95 €
07
5HYV-223032-1C00
REAR PANEL, CARGO BOX
259.7 €
P/N(SKU): 5HYV-223032-1C00
Price: 259.7 €
08
5HY0-223033
LATCH
18.22 €
P/N(SKU): 5HY0-223033
Price: 18.22 €
09
5HY0-223034
FIXED PLATE
18.22 €
P/N(SKU): 5HY0-223034
Price: 18.22 €
10
5HY#-220008-1000
PIN SHAFT
0.53 €
P/N(SKU): 5HY#-220008-1000
Price: 0.53 €
11
5HY0-223036
BLOCK
0.53 €
P/N(SKU): 5HY0-223036
Price: 0.53 €
12
5HY0-220113
BOLT M8x20
Specifications:
1.07 €
P/N(SKU): 5HY0-220113
Price: 1.07 €
Specifications:
13
8030-040800-00001
NUT CLIP M6
Specifications:
0.53 €
P/N(SKU): 8030-040800-00001
Price: 0.53 €
Specifications:
14
30110-480160010
SELF-TAPPING SCREW ST4.8×16
Specifications:
0.6 €
P/N(SKU): 30110-480160010
Price: 0.6 €
Specifications:
15
5HY0-223013
RH FENDER, CARGO BOX
5.89 €
P/N(SKU): 5HY0-223013
Price: 5.89 €
16
5HY0-223012
LH FENDER, CARGO BOX
5.89 €
P/N(SKU): 5HY0-223012
Price: 5.89 €
17
30006-060016810
BOLT M6x16
Alternative Parts: 30006-060016870 Specifications: 30006-060016870
0.53 €
P/N(SKU): 30006-060016810
Price: 0.53 €
Alternative Parts: 30006-060016870 Specifications: 30006-060016870
18
9060-040310
PLASTIC CLIPS
2.38 €
P/N(SKU): 9060-040310
Price: 2.38 €
19
5020-040049
CLAMP ST4.8
Specifications:
0.3 €
P/N(SKU): 5020-040049
Price: 0.3 €
Specifications:
20
7030-222253
DAMPER, CARGO BOX
1.07 €
P/N(SKU): 7030-222253
Price: 1.07 €
21
5HY0-220002
TORSION BAR, CARGO BOX
51.96 €
P/N(SKU): 5HY0-220002
Price: 51.96 €
22
5HY0-220003
TROSION SPRING, LEVER
0.53 €
P/N(SKU): 5HY0-220003
Price: 0.53 €
23
5HY0-223035
SLEEVE, WRENCH
0.53 €
P/N(SKU): 5HY0-223035
Price: 0.53 €
24
8010-000004
BOLT M6x14
Specifications:
0.53 €
P/N(SKU): 8010-000004
Price: 0.53 €
Specifications:
25
5HYV-220004-1001
LOWER HEAT INSULATOR, CARGO BOX
63.68 €
P/N(SKU): 5HYV-220004-1001
Price: 63.68 €
25
5HYV-220004-1C00
LOWER HEAT INSULATOR, CARGO BOX
63.68 €
P/N(SKU): 5HYV-220004-1C00
Price: 63.68 €
25
5HY#-220004-1000
LOWER HEAT INSULATOR, CARGO BOX
63.68 €
P/N(SKU): 5HY#-220004-1000
Price: 63.68 €
26
30006-060012810
BOLT M6x12
Alternative Parts: 30006-060012870 Specifications: 30006-060012870
0.53 €
P/N(SKU): 30006-060012810
Price: 0.53 €
Alternative Parts: 30006-060012870 Specifications: 30006-060012870
27
9010-120008
SPONGE PAD, FUEL TANK
1.07 €
P/N(SKU): 9010-120008
Price: 1.07 €
28
30110-480160070
SELF-TAPPING SCREW
0.53 €
P/N(SKU): 30110-480160070
Price: 0.53 €